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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Baekburn Inc.

EUT DESCRIPTION: 100BURN Smart Scale
MODEL NUMBER: BLO701BS

SERIAL NUMBER: N/A

DATE TESTED: 2023-04-14 ~ 2023-06-16;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL KOREA LTD. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Falil in this report are opinions expressed by UL KOREA
LTD. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL KOREA LTD. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL KOREA LTD. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL KOREA LTD. By: Tested By:
Seokhwan Hong YeongHwan Hong
Suwon Lab Engineer Suwon Lab Engineer
UL KOREA LTD. UL KOREA LTD.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI| C63.10-2013.

PO

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1(3m semi-anechoic chamber)
[ ] Chamber 2(3m semi-anechoic chamber)
XI Chamber 3(3m semi-anechoic chamber)

UL KOREA LTD. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

AC Corrected Reading (dBuV) = Measured Voltage (dBuV) + Extension Cord

Loss (dB) + Cable Loss (dB)
44.72 dBuV = 34.72 dBuV + 9.9dB + 0.1 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.80dB
Radiated Disturbance, 30 MHz to 1 GHz 3.92dB
Radiated Disturbance, 1 GHz to 18 GHz 5.06 dB
Radiated Disturbance, 18 GHz to 40 GHz 6.02 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2021.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is BLE. This test report addresses the DTS (BLE) operational mode.

Repr;soednetlatlve Derivative model Difference
BLO601BS. BLO602BS AI_I electrical, circuit‘ry, and functions_(RF performance and
BL0O701BS ' y rating, etc.) are equivalent to the basic model except for the
BLO603BS, BLO702BS shape and color of the footrest.
5.2. EUT INFORMATION
Power Supply 3.0 vdc
Frequency Range | 2 402 MHz ~ 2 480 MHz
Channel
Bandwidth | 1 MM?
Modulation Type | GFSK
Antenna Max. -3.98 dBi
Specification
5.3. MAXIMUM OUTPUT POWER
Frequency Mod Power l(zutput gUIpUt 99% BW Emission
Range[MHz] ode Mode ower ower (MHz) Designator
[dBm] [mW]
Peak -3.510 0.446
1 Mbps 1.0382 | 1MOF1D
(37pkt) Average -3.907 0.407
2402 7240 Peak 3.740 0.423
1Mbps eal -o. .
1.0387 1IMOF1D
(255 pkt) | Average -3.983 0.400
54. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas with maximum gain of -3.98 dBi.

Page 8 of 36
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15C(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.




REPORT NO: 4790793957-FR1V2 DATE: 2023-06-16
FCC ID: 2BAPM-BL0O701BS

5.5. DESCRIPTION OF TEST SETUP

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software exercised the EUT to enable DTS mode.

SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

Notebook
PC

Adaptor AC Main

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

-

. Notebook

PC

l AC Main HAdaptOf
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6. MEASUREMENT METHOD
6 dB BW : ANSI C63.10-2013, Section 11.8.2 Option 2

OUTPUT POWER : ANSI C63.10-2013, Section 11.9.1.1 RBW = DTS bandwidth

POWER SPECTRAL DENSITY : ANSI C63.10-2013, Section 11.10.2 Method PKPSD (peak PSD)

Qut-of-band Emissions (Conducted) : ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Non-restricted Bands: ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Restricted Bands : ANSI C63.10-2013, Section 11.12 Emissions in
restricted frequency bands

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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DATE: 2023-06-16

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

re

ort:
Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2024-08-15
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2024-08-15
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2024-08-15
Antenna, Horn, 18 GHz ETS 3115 00167211 2024-08-04
Antenna, Horn, 18 GHz ETS 3115 00161451 2024-08-21
Antenna, Horn, 18 GHz ETS 3117 00168724 2024-08-04
Antenna, Horn, 18 GHz ETS 3117 00168717 2024-08-21
Antenna, Horn, 40 GHz ETS 3116C 00166155 2024-08-02
Preamplifier ETS 3115-PA 00167475 2023-08-04
Preamplifier ETS 3116C-PA 00168841 2023-08-04
Preamplifier, 1000 MHz Sonoma 310N 341282 2023-08-02
Preampilifier, 2000 MHz Sonoma 310N 351741 2023-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2023-08-01
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 2023-08-01
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 2023-08-03
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 2023-08-01
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY60070693 2024-01-09
Spectrum Analyzer, 44 GHz KEYSIGHT N9040B MY60080268 2024-01-09
Average Power Sensor Agilent / HP U2000A MY54270007 2023-08-03
Average Power Sensor Agilent / HP U2000A MY54260010 2023-08-03
Attenuator PASTERNACK PE7087-10 A012 2023-08-03
Attenuator PASTERNACK PE7087-10 A008 2023-08-03
Attenuator PASTERNACK PE7004-10 2 2023-08-01
Attenuator PASTERNACK PE7087-10 A009 2023-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2023-08-02
EMI Test Receive, 40 GHz R&S ESU40 100457 2023-07-29
EMI Test Receive, 3 GHz R&S ESR3 101832 2023-08-01
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2023-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2023-08-01
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 2023-08-01
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2023-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2023-08-01
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2023-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 021 2023-08-01
LISN R&S ENV-216 101837 2023-08-04
Antenna, Loop, 9kHz-30MHz R&S HFH2-22 100418 2023-10-06
UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
AC Line Conducted software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

FCC Part . . Test
Section Test Description Test Limit Condition Test Result
1(2)%;')7 Occupied Bandwidth(6dB) > 500kHz Complies
2.1051, Band Edge / .
15.247(d) | Conducted Spurious Emission -20 dBc Complies
Conducted
1(?))%;7 TX conducted output power <30dBm Complies
15.247(e) PSD < 8 dBm/3kHz Complies
15.207(a) AC Power Line Section 11 Power Line N/ANote1
conducted emissions conducted
15.205, : : o : :
15.209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated Complies

Note: Tested with a new battery.
Notel: No ports apply to the standard.
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9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS
None; for reportin

urposes only.

2400 ~ 2 483.5 MHz Bands
1 Mbps [37pk] 0.526 1.250 0.421 42.088 3.758 1.901
1 Mbps [255pki] 2124 2.500 0.850 84.960 0.708 0.471
Epocium Arapon 31870 ,“ +
T e —— o —

=300 ‘ 1 il
500 1

(Canter 2440000000 GHz Span 0 He|
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5 Marker Table lJ
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| \
N 7 Y
1 Mbps (37 pkt)
gmmsn:&na\ym|d1870 ,“ +
PNO Fast #thva Type Power (RMS | 3 4 5 6
ﬁe;m?rm Trig: RF Burst T;wwwww

KEYSIGHT ot RF
RLo o™ o Ao
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|
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<00 L et L
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Mode | Trace Scale X | Y | Function Function Width Fungtion Value

oM ? s =N
1 Mbps (255 pkt)
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9.2.

LIMITS

6 dB BANDWIDTH

FCC §15.247 (a) (2)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

9.2.1. Test data

Frequency 6 dB Bandwidth Minimum Limit
Mode Antenna Channel
[MHz] [kHz] [kHz]
b 0 2 402 613.7 500.0
N ANT1 19 2 440 693.9 500.0
(37pkt)
39 2 480 673.5 500.0
0 2 402 721.7 500.0
1 Mbps ANT1 19 2 440 711.2 500.0
(255pkt)
39 2 480 683.5 500.0
Worst 613.7 500.00
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9.2.2. 6 dB BANDWIDTH PLOTS
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum
analyzer(RBW = DTS bandwidth).

RESULTS

9.3.1. Test data

Frequency Peak Output Limit Margin
Mode Antenna | Channel Power
[MHz] [dBm] [dBm] [dB]
0 2 402 -4.410 -34.410
1 Mbps

(37pkt) ANT1 19 2 440 -3.510 -33.510
39 2 480 -4.030 -34.030
0 2 402 -4.460 30.000 -34.460
1 Mbps ANT1 19 2 440 -3.740 -33.740

(255pkt) : :
39 2 480 -4.133 -34.133
Worst -3.510 -33.510
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9.3.2. PEAK POWER PLOTS
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9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in
the power meter to allow for direct reading of power.

RESULTS

9.4.1. Test data

Frequency Average Average
Mode Antenna Channel Output Power Output Power

[MHz] [dBm] [mW]
0 2402 -4.659 0.342

1 Mbps
(37pki) ANT1 19 2440 -3.907 0.407
39 2480 -4.254 0.375
0 2402 -4.702 0.339

1 Mbps
(255pki) ANT1 19 2440 -3.983 0.400
39 2480 -4.333 0.369
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9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

ANSI C63.10-2013, Section 11.10.2 Method PKPSD (peak PSD)

RESULTS

9.5.1. Test data

Mode Antenna | Channel Frequency PSD Limit Margin
[MHz] [dBm/3kHZ] | r4Bm/3kHZ] [dB]

0 2 402 -21.19 -29.19

%3'\7";55 ANT1 19 2 440 -20.38 -28.38

39 2 480 -20.86 -28.86

0 2 402 21.32 8 -29.32

(;S“prpkst) ANT1 19 2 440 -20.65 -28.65

39 2 480 -20.88 -28.88

Worst -20.38 28.38
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9.5.2. PSD TEST PLOTS
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS
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9.6.1. Test plot
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[#Ros BW 100 kHz Sweep 16.7 ms (2001 pts)
Apr 17,2023 - ovd Apr 17, 2023 - VT
€0 c e ? R S Y| e P e 2 e Y

OUT-OF-BAND 39 CHANNEL
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10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC 815.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restricted band-edge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10 log (1/x). For this sample: For 1 Mbps, DCF = 10log(1/0.421)= 3.758 dB
(Spectrum Analyzer round it up to 3.76 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 1 Mbps 37pkt

BANDEDGE (0 CHANNEL)
HORIZONTAL RESULT

.‘quL SUWOM Lab Chamber 3 2823 Apr 28 BB:14:87
2 -
: Restricted Bondedge
Project Number :4738733957
L "1 Client:Backburn Inc
Config:EUT
. Mode 'BLE_BE_H_2482_IM

5= 1 s s w Tested by: 25778

95|
o
T 85
a
H
C
2 75
=
<
3 L B T
©
o
I Average:Limit (dBull/m | i

5 gsi-lm

a
Ao bl i iiblaash Al el
45 i
e
35
2.31 18.5MHz/ 2,415
Frequency (GHz)
Ronge (6itz) REU/ Ref/Atin  Dat/ivg Mode Susep Pis  Wapa/fade FPosition Ronge (6iz) REWGM Rel/Ain  Detivg Hode ey Pts Fupa/tade FPosition
12912415 MCGE/M 125 PEALogPw-ida  Auto i T38 degs 115 cn 1-2.4 ey WP fug#S) Aut

Trace Markers

s ey RMBQV)Q oot s117_ 00210057 1o08_ATTG8) oc con 68) (:E:ae;é: Average it dBuvim) ergn Peak Limi (dBuvim) e | A | oo | oy
*2.39 1.49 Pk 32.1 -25. 0 49 - - 74 -25.51 338
*2.35455 14.95 Pk 32 -25.. 0 85 - - 74 -22.15 338
*2.39 1.89 RMS 32.1 -25.. 3.76 42.65 54 -11.35 - - 338
*2.33225 3.39 RMS 31.9 -25.. 3.76 85 54 -10.15 - - 338

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

,‘qEUL SUWOM Lab Chamber 3 2823 Apr 28 B0 :85: 49
e .
: Restricted Bondedge
s FProject Mumber 4758793957
"""""""" Client:Baekburn Inc
Config:EUT
_ Mode:BLE BE U 2482 IM
] e I Tested by:25770
95
i 85
o
(%
2
= 75!
£
>
3 OO SOOOH oD OE DO Tt U OOP U OOTOTH OSSP OO OT P UORES SUORUOROPIOO
2 =]
o
Ave e Bukl/
- rogeilimit ¢ L upl ~ . .
c |
TNV VT WSS O% AR i vl IR - ak e ey Li;rJhunM“‘ HWW
a5 H ; ; i i 4. 3 |
5 i 3
TR
35
2.31 T8.5MHz/ 2.415
Frequency (GHz)
Fenge (GHz) REU VB Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made Position Fonge (6Hz) REWABY Ref/ftin  Det/Avg Hode Jueep Pts  #5ups/Mhde  Pesition
Wieter Conected
arker Fequerey R oet s117_ 0210057 1odm_ATr(6®) o0 cor (@) s | e s i) Hargn Peak Limi (dBuvm) e | A || oy
239 .29 Pk 32.1 25. 0 29 - - 74 2471 390 v
+2.36108 .69 PK 2 25, 0 59 - - 7 22,41 390 v
+2.39 .25 RMS 32.1 25, 3.76 43.01 54 ~10.99 - - 390 v
*2.38727 14 RMS 32.1 25. 376 43.9 54 101 - - 390 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

| Ul SUMON Lob Chomber 3 2023 Apr 19 23:14:19
25
Restricted Bondedge
- Project Number:4798793957
" B Client:Baskburn Inc
Config:EUT
_ Made:BLE_BE_H_248B_IM
a R Tested by:25770
95
T
¥ 85 n
i I
§ i
- |
£ 75 {‘.
2 {i ‘
¢ |
3 B85 i
fisl i |
z !
~ (i Avercge m C 1
55 I W 2
| bl b [FPTVP RN TR TR | Mm
HWMWMM ;WWWMWWMMWWM" il bbb 4
i3
45 o e . o
¥ ! " et sl
35
2.46 18 3MHz/ Z.563
Frequency (GHz)
Fenge (GHz) REUVBU Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made F‘u>itimr Fonge (6Hz) REWABY Ref/flin  Det/Avg Hode Jueep Pts  #5ups/Mhde  Position
1:2.46-2.563 MG ) /3N 1215 PERK/LogPur—idea Ruta BE0a MM 349 degs TS en H 15 56 Hi di )/ G g(RHt fut 1BETA M8 degs 115

Trace Markers

et Comected
Mk Fregquency redng ot a117_oo210057 1008_ATT(0E) oc Corr (48) fesng Average Lini (@Buvim) Mergin Peak Lini (@Buvim) Pyan | A O gy
*2.4835 42.52 Pk .4 -25 49.92 - - 74 -24.08 4
2.53935 44.63 Pk 4 -25 52.03 - - 74 -21.97 4
*2.4835 32.64 RMS .4 -25 3.76 3.8 54 -10.2 - - 34
250385 332 RMS 4 -24.9 3.76 44.46 54 -9.54 34

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

,‘qEUL SUWOM Lab Chamber 3 26823 Apr 19 23:33:85
25 T
: Restricted Bondedge
s FProject Mumber 4758793957
H : : B Client:Baekburn Inc
i i Config:EUT
_ ! Mode:BLE BE_U 2488 IM
a e R Tested by:25770
95|
i 85
o
(.
2
= 75
£
>
3 SOV USSR SO | WUSEN SASSSSSUSOON SO SO
2 65
o
Rver = mit C ml
55) - - = woffio = 2
bbbt .|.A.i.|_‘... . Fm Mt e ot i s
A5 i3 i ;i i 4
5 i i
R &
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Fenge (GHz) FEUS VB Ref/Atin  Det/fvg Mode Sueep Pis  #aps/Made  Pesition Fonge (6Hz) REWVBU Ref/ftin  Det/Avg Hode Jueep Pts  #5ups/Mhde  Pesition
e Corected
Matker Freguency Teiﬁg ot s117_o0218057 1008_ATT(0E) oc Corr (48) g‘géiv?,n}‘ Average Linit (d2uvim) Magin Peak Limi (d3uvim) Pruan | A | OO | gy
*2.4835 42.58 Pk X 25 49.98 - - 74 24.02 a7 369 v
252119 45.17 Pk 4 24.9 52.67 B B 74 21.33 47 369 v
24835 .01 RMS 4 25 3.76 43.17 54 -10.83 - - 47 369 v
252361 .07 RMS X 24.9 376 24.33 54 967 a7 369 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HARMONICS AND SPURIOUS EMISSIONS (1 GHz to 18 GHz)

- 0 CHANNEL RESULTS

N | HORIZONTAL

o
oo

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

erer Comecied
Frtfgl:‘elr;cv T§§5‘_v"f Det 3117_00218957 10d8_ATT(dB) DC Corr (dB) (:;mg) Avg Limit (dBuv/m) M(z'g)‘" Peak Limit (dBuV/m) M(zg)m »?lz)w:g\;‘)n H(iw’g;n Polarity
**2.4019 83.72 PK 32.1 -25.1 0 90.72 - - - - 0-360 100 H
+2.40223 76.17 PK 321 251 0 83.17 - 5 - 5 0-360 250 v
** Fundamental
Meter Corrected - - - - -
Frequency 3117_0021895 Avg Limit Margin Peak Limit Margin Azimuth Height
(GHz) Ré_;g'\?)g Det 7 3GHz_HP(dB) DC Corr (dB) g_g:\d/‘/'g) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm) Polarity
*4.80347 44.08 PK2 34.3 -30.1 0 48.28 - - 74 -25.72 148 100 H
* 4.80359 33.59 MAv1 34.3 -30.1 3.76 41.55 54 -12.45 - - 148 100 H
*4.80348 45.49 PK2 34.3 -30.1 0 49.69 - - 74 -24.31 306 101 \
*4.80376 35.89 MAv1 34.3 -30.1 3.76 43.85 54 -10.15 - - 306 101 \
7.1998 35.81 PK2 35.8 -25.9 0 45.71 - - 74 -28.29 122 101 H
7.20004 245 MAv1 35.8 -25.9 3.76 38.16 - - - - 122 101 H
7.20002 36.3 PK2 35.8 -25.9 0 46.2 - - 74 -27.8 22 101 \%
7.2 25.99 MAv1 35.8 -25.9 3.76 39.65 - - - - 22 101 \%
9.60211 36.93 PK2 36.7 -21.8 0 51.83 - - 74 -22.17 109 100 H
9.60211 28.7 MAv1 36.7 -21.8 3.76 47.36 - - - - 109 100 H
9.60211 39.26 PK2 36.7 -21.8 0 54.16 - - 74 -19.84 40 100 \%
9.60209 323 MAv1 36.7 -21.8 3.76 50.96 - - - 40 100 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average

Page 30 of 36
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15C(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.




REPORT NO: 4790793957-FR1V2
FCC ID: 2BAPM-BL0O701BS

DATE: 2023-06-16

19 CHANNEL RESULTS

| el Lok Chomber — ———— —_——

Ilw]II -

on

VERTICAL

g

oo

8

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter

Frequency Fiadg oet a117_00z18957 1008 ATT(EE) oC Corr (68) £§33‘:"m“) Avg Uit (dBuvim) Margin PealcLimit (@Buvim) Margin hemin Height Polary
*+2.44024 83.65 PK 32.3 -25.1 0 90.85 0-360 100 H
**2.44024 77.39 PK 32.3 -25.1 0 84.59 0-360 111 \

** Fundamental
P | e | ox | WO | scueon | cccore | mem | gmtm | Ve | Tmimo | v | me | e | e
: e
*4.87963 49.13 PK2 34.2 -30.8 0 52.53 - - 74 -21.47 74 286 H
* 4.87959 40.14 MAv1 34.2 -30.8 3.76 47.3 54 -6.7 - - 74 286 H
*4.88033 47.29 PK2 34.2 -30.9 0 50.59 - - 74 -23.41 88 111 Vv
* 4.87985 38.73 MAv1 34.2 -30.9 3.76 45.79 54 -8.21 - - 88 111 Vv
* 7.31446 35.71 PK2 35.8 -25.5 0 46.01 - - 74 -27.99 124 101 H
*7.31396 24.36 MAv1 35.8 -25.5 3.76 38.42 54 -15.58 - - 124 101 H
*7.31404 36.22 PK2 35.8 -25.5 0 46.52 - - 74 -27.48 24 106 Vv
*7.31387 24.89 MAv1 35.8 -25.5 3.76 38.95 54 -15.05 - - 24 106 \
9.75409 37.29 PK2 36.9 -21.2 0 52.99 - - 74 -21.01 108 100 H
9.75407 30.06 MAv1 36.9 -21.2 3.76 49.52 - - 108 100 H
9.75409 37.17 PK2 36.9 -21.2 0 52.87 74 -21.13 23 103 \
9.75399 30.15 MAv1 36.9 -21.2 3.76 49.61 - - 23 103 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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DATE: 2023-06-16

| el Lok Chomber

= = S = e = - L
HORIZONTAL
| 1 gl SN Lob Cronber 3 - 2023 Apr 256
180,
39 2
8a
i 7a
:‘L L)
3 s i g
X g &
4@
g
kL]
28
- - - - 18 — 18
Frequency (GHz)
e = 2o - Tapaitan Teailin s 0 =) S Fopeiin

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Fequercy resing oex s117_ooz10057 1o08_ATTG8) oc Corr(68) E:e/‘m;: v Ui i) Hargn Peak Lmi (@govim) Hargn Aamu e Potry
**2.48025 83.91 PK 324 -25 0 91.31 0-360 150 H
247991 80.34 K 324 25 0 87,74 0-360 250 v

** Fundamental
Weter Corrected - - - - -
Frequency 3117_0021895 Avg Limit Margin Peak Limit Margin Azimuth Height
(GHz) Ré_;g'\?)g Det 7 3GHz_HP(dB) DC Corr (dB) ('g_g:\d/‘/':g) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm) Polarity

*4.95949 47.34 PK2 343 -30.5 0 51.14 - - 74 22.86 37 280 H
*4.96036 38.57 MAv1 34.3 -30.5 3.76 46.13 54 -7.87 - - 37 280 H
*4.95044 48.04 PK2 343 -30.5 0 51.84 - - 74 22.16 85 103 v
*4.95072 40.01 MAVL 343 -30.5 3.76 47.57 54 6.43 - - 85 103 v
*7.4341 36.05 PK2 35.7 25 0 46.75 - - 74 27.25 117 100 H
*7.43406 24.29 MAVL 35.7 25 3.76 38.75 54 -15.25 - - 117 100 H
*7.43398 35.88 PK2 35.7 -25 0 46.58 - - 74 -27.42 48 100 \
*7.43394 25.06 MAv1 35.7 -25 3.76 39.52 54 -14.48 - - 48 100 \Y
9.91408 37.61 PK2 37.1 -21.3 0 53.41 - - 74 -20.59 132 100 H
9.91406 29.71 MAv1 37.1 -21.3 3.76 49.27 - - 132 100 H
9.91393 37.82 PK2 37.1 -21.3 0 53.62 74 -20.38 44 100 \Y
9.91401 30.77 MAv1 37.1 -21.3 3.76 50.33 - - 44 100 \Y

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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HARMONICS AND SPURIOUS EMISSIONS (18 GHz to 26 GHz)

0 CHANNEL RESULTS

I SUUON Lob Chamber 1 - 16 ©3:85.45
116
180,
. 1BGHz_IM_24B2
36
B4
i 60
-
3 sg
9 1 i i A = " " o .|
- WW
40
3a
24
1 26.5
Freguency (GHz)
T 11 L Fof i et ok o Fio Vapsiad  Fosiiim T Forgr cir T Tafrmen Deu/an Pl = T Famaioe Fouition
I SUUON Lob Chamber 1 - 16 ©3:85.45
116
184
90|
8a;
g 78
5 sn
:
3 {5]
: 4 8
48,
3a
24
1 26.5
Frequency (GHz)
T 1 L Fe i et ok o Fio Vapai Fosiiim T Forge ciir A Taf/ien Deu/an P = T Fams/e Fouition
arer rrequncy e | on sttscoAConbing JRo— pecoan | U o [— magn | e | | oy
1 *19.21643 23.2 PK 4.7 15.7 0 43.6 - - 74 -30.4 0-360 150 H
3 21.61829 16.63 PK 9.9 16.8 0 43.33 - - 74 -30.67 0-360 100 H
5 24.02015 16.52 PK 95 17.7 0 43.72 - - 74 -30.28 0-360 150 H
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector
ark Freauency Réaa o stisc-pACombi frpsa— o cor (8 Geaing. v Lt B Margn Peak Limi (@Buvi vargn Rty | et
larker (GHz) ja“:zg et -PA(Combine) - iz[dB] orr (dB) (dga mg) \vg Limit (dBuV/m) (dB) eak Limit (dBuV/m) (d8) (Degs) (em) olarity
2 *19.21643 .34 PK 4.7 15.4 0 - - 74 -30.56 0-360 250 \
4 21.61829 .86 PK 9.9 16.5 0 - - 74 -30.74 0-360 250 i
6 24.02015 .34 PK 95 17.4 0 4 - - 74 -30.76 0-360 250 V.
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector
Radiated Emissions
Meter Corrected
Frequency 3116C- Avg Limit Margin Peak Limit Margin Azimuth Height .
(@Hz) Reading Det pACombine) Above 18G[dB] DC Corr (dB) Reading (dBuwVIm) @) (dBuvim) @) (Degs) e Polarity
(dBuV) (dBuV/m)
*19.22165 33.71 PK2 4.7 15.8 0 54.21 - - 74 -19.79 0 100 H
*19.21013 33.95 PK2 4.7 15.4 0 54.05 - - 74 -19.95 0 100 v
21.61825 28.74 PK2 9.9 16.8 0 56.44 - - 74 -18.56 0 100 H
21.61222 28.3 PK2 9.9 16.5 0 54.7 - - 74 -19.3 0 100 v
24.02377 27.95 PK2 9.5 17.7 0 56.15 - - 74 -18.85 0 100 H
24.01717 28.15 PK2 9.5 17.4 0 56.05 - - 74 -18.95 0 100 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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19 CHANNEL RESULTS

IL SULON Lok Chamber | 2823 Jun 16 B9:28:87

ioted Emissions J-Meters

£
é -
"
E .
z T A S T e et A PN A i I AP P o
18| oo
18 26.5
ag GHz2
[ e 10 R e Feun fox E P o o Foree G TR Fefienn Dot ok T Foo Vs Pt
1 gU_SULON Lok Chomber | 2823 Jun 16 B3.28.07
o
2 , 4 g
. H @ &
18 75.5
R ] B e e
Trace Markers
arer Frequncy dire | o s116c.pACombne) above 160ic6] o¢ cor @) iy g i 6Bavi) acgin [ —— vagn | s || oy
1 *19.52091 20.62 PK 5 159 0 41.52 - - 74 -32.48 0-360 150 H
3 21.96077 16 PK 10 16.9 0 42.9 - - 74 -31.1 0-360 100 H
5 24.40063 16.77 PK 9.1 18 0 43.87 - - 74 -30.13 0-360 100 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector
vatker Feguercy g | o P — S bocorim | R JE— argn [—— vagn || g | gy
2 *19.52091 21 PK 5 15.7 0 417 - - 74 -32.3 0-360 250 \
4 21.96077 17.05 PK 10 16.5 0 43.55 - - 74 -30.45 0-360 250 \
6 24.40063 16.89 PK 9.1 17.6 0 43.59 - - 74 -30.41 0-360 250 i
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector
Frequency R'::t‘fr: et 3116C- Above 18G(d8] J— %’E”:dc‘:fd Avg Limit Margin Peak Limit Margin Azimuth Height Polarit
(GHz) @uwg PA(Combine) @BV nf) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm) Y
*19.52762 33.02 PK2 5.1 15.9 0 54.02 - - 74 -19.98 0 100 H
*19.52064 33.34 PK2 5 15.7 0 54.04 - - 74 -19.96 0 100 v
21.96236 28.05 PK2 10 16.9 0 54.95 - - 74 -19.05 0 100 H
21.96254 28.43 PK2 10 16.5 0 54.93 - - 74 -19.07 0 100 v
24.39742 27.75 PK2 9.1 17.9 0 54.75 - - 74 -19.25 0 100 H
24.39879 28.19 PK2 9.1 175 0 54.79 - - 74 -19.21 0 100 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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39 CHANNEL RESULTS

I SUDON Lob Cramber 1 n 15 _@5.47.25
118
184
3@l
8a;
i 60
-
5 s@
4
38
24
1 26.5
Fregquency (GHz)
T T TR I ey S T e T T T Forge (307 T Tafiin T ok = oo T Feitim
I SUDON Lob Cramber 1 2623 Jun 16 09.47.25
118
Radiated Emis I-Meters
184
z_IM_2488
3@l H
8a;
g 78
5 sn
2
] 2 % &
)
34
z2a
1 26.5
Frequency (GHz)
T T N I T o T T
Trace Markers
Marker Fraquancy R;ﬁ:é?vllg Det 3116CPAComBinG) Above 166(48] oC Corr (@8) :::'Z:ET Avg Limit (@Buvim) vergin Peak Limit (@BuVim) Horgn Aamah e polariy
1 *19.84089 .35 PK 6.3 16 0 .65 - - 74 -30.35 0-360 150 H
3 *22.32075 .82 PK 10.6 17.1 0 .52 - - 74 -29.48 0-360 100 H
5 24.80061 .27 PK 82 18.1 0 57 - - 74 -30.43 0-360 150 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector
Marker Freguency reatirg oot sti6c-PACombine) 1s.406re(o8] o Cor (@8) Egag./‘n:‘: o wargn Peak it (GBuvim) Margn Dl R
2 *19.84089 .34 PK 6.3 15.7 0 13.34 - - 74 -30.66 0-360 250 \
4 *22.32075 .37 PK 10.6 16.8 0 3.77 - - 74 -30.23 0-360 250 \
6 24.80061 .99 PK 8.2 17.8 0 2.99 - - 74 -31.01 0-360 250 i
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector
Frequency R'::t‘fr: et 3116C- Above 18G(d8] J— %’E”:dc‘:fd Avg Limit Margin Peak Limit Margin Azimuth Height Polarit
(GHz) @uwg PA(Combine) @BV nf) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm) Y
*19.83904 32.37 PK2 6.3 16 0 54.67 - - 74 19.33 0 100 H
*19.839 32.43 PK2 6.3 15.8 0 54.53 - - 74 -19.47 0 100 v
*22.32505 28.35 PK2 10.6 17.1 0 56.05 - - 74 17.95 0 100 H
*22.32155 27.88 PK2 10.6 16.8 0 55.28 - - 74 -18.72 0 100 v
24.80451 30.07 PK2 8.2 18 0 56.27 - - 74 17.73 0 100 H
24.79979 28.86 PK2 8.2 17.8 0 54.86 - - 74 -19.14 0 100 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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10.3. WORST CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

‘Efll SUWON Lob Chomber 3 . ) 2823 Apr 21

g5
65
) it St 3
T o e T
38 - B 5] T -~ B - T TEea
Fregquency (MHz)
o R e At Gmm  Ta Tapen Tmilm T EC E R e e
" F s BB BT R Ui lmaatuto) 1B RO DBk
o=UL SUWDN Lob Chomber 3 . 2823 fpr 21
N 3 Meters
55
65
g £
5 4
38 - - L] '_ - - E55]
Frequency (MHz)
e R e et mm T ey Tmite e T e Do e S e T i
Trace Markers
Meter Corrected
Frequency QPk Limit Margin Azimuth Height
Marker (MHz) Fzg;ﬁl\?;g Det VULB9163_845 Below_1G(dB) (ﬁgidv'fn% (dBuvim) @) (Degs) (cm) Polarity
1 47.6558 35.93 Pk 19.8 -31.9 23.83 40 -16.17 0-360 300 H
3 *109.3542 34.9 Pk 17.4 -31.4 20.9 43.52 -22.62 0-360 300 H
5 819.0793 34.86 Pk 26 -28.5 32.36 46.02 -13.66 0-360 300 H
2 *74.1396 40.88 Pk 13.3 -31.6 22.58 40 -17.42 0-360 100 \
4 206.1702 38 Pk 16.3 -30.8 235 43.52 -20.02 0-360 300 V
6 834.795 34.63 Pk 26.3 -28.4 32.53 46.02 -13.49 0-360 100 V

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

END OF TEST REPORT
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